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FCC TEST REPORT(DOC)
Application No.: SHEMO060400280IT
Applicant: T&A Mobile Phone

Equipment Under Test (EUT):

NOTE: The following sample(s) submitted was/were identified on behalf of the client as

EUT Name: GSM Mobile Phone
Model No.: C62BA

Marketing Name: OT-E105A

Item No.: Not supplied by client
Serial No.: Not supplied by client
Standards: CFR 47 part 2: 2004,

CFR 47 Part 15: 2005,
ANSI C63.4: 2003

Date of Receipt: 18 April 2006

Date of Test: 20 April 2006 to 19 October 2006
Date of Issue: 23 October 2006
Test Result : PASS

Authorized Signature:

Tino Pan Jacky Cao
E&E Section Head E&E Project Engineer
SGS-CSTC Co., Ltd. SGS-CSTC Co., Ltd

This report refers to the General Conditions for Inspection and Testing Services, printed overleaf

This report details the results of the testing carried out on one sample. The results contained in this test report do not relate to other samples of the
same product and does not permit the use of the SGS PRODUCT CERTIFICATION MARK.. The manufacturer should ensure that all products in
series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any configuration other than that detailed in the
report, the manufacturer must ensure the new system complies with all relevant standards. Any mention of SGS International Electrical Approvals or
testing done by SGS International Electrical Approvals in connection with, distribution or use of the product described in this report must be approved
by SGS International Electrical Approvals in writing.

All test results in this report can be traceable to National or International Standards.

Member of the SGS Group (SGS SA)
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2 Test Summary

Test Test Requirement Test Method Class / Severity Result
Radiated Emission
CFR 47 Part 15 ANSI C63.4: 2003 Class B PASS
30MHz-1000MHz
Conducted Emission
CFR 47 Part 15 ANSI C63.4: 2003 Class B PASS

150KHz-30MHz

Note: OT-E105a has seven power adaptors (ASTEC: 3DS09371AGAA, 3DS09371AAAA , LEADER:
3DS09371AGAA, 3DS09371AAAA , Primax: 3DS07848AAAA, Tenpao: 3DS10628AGAA, SDS10628AHAA)
and one earphone. The client declared the adapters of Tenpao: 3DS10628AGAA, SDS10628AHAA are the same in
electric diagram, so we just have 3DS10628AGAA tested.
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4 General Information

4.1 Client Information

Applicant: T&A Mobile Phones

Address of Applicant:  3/F, B2 BLOCK, DIGITAL TECHNOLOGY YARD, GAOXIN
NAN QI ROAD, NAN SHAN DISTRICT, SHENZHEN,
GUANGDONG, P.R.CHINA

4.2 General Description of E.U.T.

EUT Name: GSM Mobile Phone
Model No.: C62BA

Marketing Name: OT-E105A

Brand Name Not supplied by client
Serial No.: Not supplied by client

4.3 Details of E.U.T.

Power Supply 01: AC to DC charger(Model number: 3DS09371AGAA Input: 100V-
127V~, 50/60Hz 0.15A Output:DC 4.5V, 0.35A)

P/N: 3DS09371AGAA
Manufactures: Astec
Power Cord 01: 2m

Power Supply 02: AC to DC charger(Model number: 3DS09371AGAA Input: 100V-
127V~, 0.3A 50/60Hz Output:DC 4.5V, 0.35A)

P/N: 3DS09371AGAA
Manufactures: Leader
Power Cord 02: 2.05m

Power Supply03: AC to DC charger (Model NO: 3DS09371AAAA Input: AC 220V-
240V~, 50/60Hz 0.3A Output: DC 4.5V, 0.35A)
Manufactures: Astec

Power Cord03: 2m

Power Supply04: AC to DC charger (Model NO: 3DS09371AAAA Input: AC 220V-
240V~, 50/60Hz 0.15A Output:DC 4.5V, 0.35A)
Manufactures: Leader

Power Cord04: 2.06m
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Power Supply05:

Power Cord05:
Power Supply06:

Power Cord06:
Power Supply07:

Power Cord07:
Headset

Battey
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DC to DC charger (Model NO: 3DS07848AAAA Input: DC
12V/24V Output: DC 4.5V)

Manufactures: Primax

2.64m

AC to DC charger (Model NO: 3DS10628AGAA Input: AC 100V-
240V~, 50/60Hz 100mA Output: DC 4.5V, 0.35A)

Manufactures: Tenpao

2m

AC to DC charger (Model NO: 3DS10628AHAA Input: AC 100V-
240V~, 50/60Hz 100mA Output: DC 4.5V, 0.35A)

Manufactures: Tenpao

2m
P/N: 3DS07855AAAA

Manufacturers: Merry
DC 3.7V / 650mAh
Manufacturers: BYD

4.4 Description of Support Units

Name / Function Model No Remark
N/A N/A N/A
4.5 Standards Applicable for Testing
The customer requested EMC tests for a GSM Mobile Phone.
The standards used was CFR 47 part 2: 2004 and CFR 47 part 15: 2005:
Table 1 : Tests Carried Out Under CFR 47 Part 15: 2005 :
Standard Status

FCC Part 15 Subpart B: 2005 Radiated Emission \
FCC Part 15 Subpart B: 2005 Conducted Emission S

x Indicates that the test is not applicable
\ Indicates that the test is applicable
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4.6 Test Location

Radiated Emission was performed at:

SIMT EMC Laboratory, 1/F, Building No.1, Agriculture Machinery Materials Company
No0.716 Yi shan Road, Shanghai, P.R.China.
Tel: +86 21 64701390 Fax: +86 21 64514252

Conducted Emission was performed at SGS E&E EMC lab

SGS-CSTC EMC Laboratory, No.889 Yishan Road, Shanghai, P.R.China
Tel:+86 21 61402666 Fax: +86 21 54500954

4.6 Deviation from Standards
None.

4.7 Abnormalities from Standard Conditions
None.

4.8 Monitoring of EUT for All Immunity Test
N/A

4.9 Test Confident level
Test Confident level is recognized, certified, or accredited by the following organizations:

NVLAP - Lab Code: 200632-0
SIMT EMC Laboratory is recognized under the National VVoluntary Laboratory Accreditation Program (NVLAP/NIST).
NVLAP Code: 200632-0. Effective through December 31, 2004.

VCCI

The 10m Semi-anechoic chamber and Shielded Room of SIMT have been registered in accordance with the Regulations
for Voluntary Control Measures with Registration No.: 1153.

Date of Registration:May 29, 2004. Valid until May 18, 2007

CNAL - LAB Code: L0134
SIMT EMC Laboratory has been assessed and in compliance with CNAL/AC01:2002 accreditation criteria for testing
laboratories (identical to ISO/IEC 17025:1999 General Requirements) for the Competence of Testing Laboratories.

FCC - Registration No.: 142171

SIMT EMC Laboratory has been registered and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained in our files. Registration 142171,
Dcember 9, 2002. With the above and NVLAP, SIMT is an authorized test laboratory for the DoC process.
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5 Equipments Used during Test
Radiated Emission Test in
CFR 47 part 15: 2005
Chamber
Item | Test Equipment Manufacturer | Model No. | Serial No. Cal. Date Cal. Date
1 10*12*6.5m SAC Fronkonia NA NA 2006.07.28 2007.07.27
1 HORN ANTENNA R&S HF 906 100023 2006.07.24 | 2007.07.23
2 BROADBAND ANTENNA R&S HL 562 100019 2006.10.10 | 2007.10.09
3 EMI TEST RECEIVER R&S ESI 26 838786/011 2006.08.13 | 2007.08.13
A UNIVERSAL RADIO
COMMUNICATION TESTER R&S CMU 200 | SHEMO04-1 2006.09.01 | 2007.08.31
Conducted Emission
Item | Test Equipment Manufacturer Model No. Serial No. Cal. Date Cal.Due date
1 EMI test receiver Rohde & Schwarz | ESCS30 100086 2006-6-29 2007-6-28
Line impedance
2 stabilization ETS 3816/2 00034161 2006-6-29 2007-6-28
network
General Equipment
Item | Test Equipment Manufacturer | Model No. | Serial No. Cal. Date Cal. Date
Temperature, Humidity & | Oregon EMCO0001 to
1 BA-888 2006.07.25 | 2007.07.24
Barometer Scientific EMC0004
70681569 or
2 DMM Fluke 73 2006.07.23 | 2007.07.22
70671122
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6 Emission Test Results

6.1 Radiated Emissions, 30MHz to 1GHz

Test Requirement: CFR 47 Part 15

Test Method: ANSI C63.4, CISPR 22

Test Date: 14 May 2006 to 19 October 2006

Frequency Range: 30MHz to 1GHz

Measurement Distance: 3m for ANSI C63.4 and 10m for CISPR 22
Class: N/A

Detector: Peak for pre-scan (120kHz resolution bandwidth)

6.1.1 E.U.T. Operation
Operating Environment:
Temperature: 25.0°C Humidity: 55 % RH Atmospheric Pressure: 1004 mbar
EUT Operation: EUT allocated channel mode Charging, GSM850, PCS 1900 with headset.
6.1.2 Test setup:

%l/ \/\/\/\A/hﬂm\/\/\/\/\/\/\/\/\/\/\/\/\/\%
i Test tabls § insulation plane %ﬁ:
< ToEMIResser ' y =
i \ y Grround plane EUT %
= | =
% | 3 meter Tumtahle g
MAMVNNANANNNAANANNAN
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6.1.3 Test Result:
GSM 850 connected: (test Mobile with 3DS09371AGAA of Leader power adaptor and headset.)

Horizontal:
a0 Level (dBuvim) Date: 2006-05-14 Time: 18:04:48

FCT PART 15 CLARS B

o9
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\.,__1 _Ff_/_/\ i
hﬂ""'—\-\.:-""-—\-\_,-“—"
. Jn a0 100 200 500 1000
Freguency (MHz)
Receiver Limit ) Antenna Turntable
Frequency [Antenna ] Margin .
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) )
(dBuV/m) (cm) )
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 435 * - -
150 Horizontal * 43.5 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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Vertical:
a0 Level (dBuv/m) Date: 2006-05-14 Time: 18:06:28

FCC PART 15 CLAKE B

b
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|
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30 50 100 200 500 1000
Freguency (MHz)
Receiver Limit ] Antenna Turntable
Frequency |Antenna ) Margin .
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) i
(dBuV/m) (cm) )
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 43.5 * - -
150 Horizontal * 43.5 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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GSM 850 connected: (test Mobile with 3DS09371AGAA of Astec power adaptor and headset.)

Horizontal:
Data: 436 Fie: D:\Test-DataSSgs.emi (447)
Level (dBulvim) Date: 2006-05-14 Time: 17:58:17
FCT PART 15 CLA 5'15 B
8
|
40 I
lv"“
ekttt
nJ
Lx_,wd—/_ﬂ_)\
v Jn 50 100 200 500 1000
Fredguency (MHz)
Receiver Limit ] Antenna Turntable
Frequency |Antenna ) Margin .
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) )
(dBuV/m) (cm) )
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 43,5 * - -
150 Horizontal * 435 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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Vertical:
Level (dBuhim) Date: 2006-05-14 Time: 18:00:06
FCC PART 15 CLAEE B
il
I
40 |
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. Jn 50 100 200 500 1000
Freduency (MHZ)
Receiver Limit ] Antenna Turntable
Frequency |Antenna ) Margin .
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) i
(dBuv/m) (cm) ()
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 435 * - -
150 Horizontal * 43.5 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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GSM 850 connected: (test Mobile with 3DS09371AAAA of Astec power adaptor and headset.)

Horizontal: i
80 Level {dBuVim) Date: 2006-05-14 Time: 17:51:26
FCC PART 14 CLA, T B
|
40 | I

~

'-v"(r.
s 30 50 100 200 1000
Freguency (MHz)
Receiver Limit ) Antenna Turntable
Frequency |Antenna ) Margin )
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) .
(dBuV/m) (cm) )
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 43.5 * - -
150 Horizontal * 435 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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Vertical:
ag LEVe! (dBuVIm) Date: 2006-05-14 Time: 17:55:00
FCC PART 15 CLABE B
i}
|
40 |

W’WJ -
M’ﬂr

i fiw
RVAREIIEL " aaus

. do 50 100 200 500 1000
Frequency (MHz)
Receiver Limit ) Antenna Turntable
Frequency |Antenna ) Margin )
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) R
(dBuV/m) (cm) )
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 43.5 * - -
150 Horizontal * 435 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.



SGS-CSTC Standards
Technical Services Co., Ltd.

1/F, 7/F, 9/F, 10/F, the 3rd Building No. 889,
Yishan Road, Xuhui District, Shanghai, China

Telephone:  +86 (0) 21 6495 1616 Report No.: SHEMO0604002801T
Fax: +86 (0) 21 5450 0954 Page 15 of 60
Tino_Pan@sgs.com

GSM 850 connected: (test Mobile with 3DS09371AAAA of Leader power adaptor and headset.)

Horizontal:
a0 Level {dBuvim) Date: 2006-05-14 Time: 17:46:30

FCC PART 15 CLARS B

s 30 50 100 200 500 1000
Freguency (MHz)
Receiver Limit ) Antenna Turntable
Frequency |Antenna ] Margin )
o QP Reading [(dBuV/m) Height Angle
(MHz) Polarization (dB) )
(dBuV/m) (cm) (")
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 43.5 * - -
150 Horizontal * 43.5 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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Vertical:
0 Level (dBuvim) Date: 2006-05-14 Time: 17:48:16
FCC PART 15 CLABE B
_m%
| |
10 | [ 1
| "

s 30 50 100 200 500 1000
Freguency (MHz)
Receiver Limit ) Antenna Turntable
Frequency |Antenna ] Margin )
o QP Reading [(dBuV/m) Height Angle
(MHz) Polarization (dB) )
(dBuV/m) (cm) (")
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 43.5 * - -
150 Horizontal * 43.5 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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GSM 850 connected: (test Mobile with 3DS07848AAAA of Primax power adaptor and headset.)

Horizontal:
0 Level (dBulim) Date: 2006-05-14 Time: 17:46:30

FCC PART 15 CLAES

030 50 100 200 500 1000
Frequency (MHz)
Receiver Limit ) Antenna Turntable
Frequency [Antenna ] Margin ]
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) i
(dBuV/m) (cm) (°)
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 435 * - -
150 Horizontal * 435 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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Vertical:
a0 Level (dBuv/m) Date: 2006-05-14 Time: 17:48:16
FCC PART 15 CLARK B
-ﬁdE}:
' il
40 | I
| n
U 30 50 100 200 500 1000
Frequency (MHz)
Receiver Limit ) Antenna Turntable
Frequency |[Antenna ] Margin ]
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) i
(dBuV/m) (cm) (°)
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 435 * - -
150 Horizontal * 435 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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PCS 1900 connected: (test Mobile with 3DS09371AGAA of Leader power adaptor and headset. )

Horizontal:
Lewvel (dBuim) Date: 2006-05-14 Time: 180949
FCOC PART 15 CLASS B
i}
|
40 I
J“J/h‘p-mﬂ-‘uﬁ-*
-\.__\_-I__.i'\-\.\. J_(‘,,
'\"—x/f% JM_*
w
. an 50 100 200 S00 1000
Fregquency (MHz)
Receiver Limit ] Antenna Turntable
Frequency |Antenna ) Margin .
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) )
(dBuV/m) (cm) )
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 43,5 * - -
150 Horizontal * 435 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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Vertical:
uLeuel (dBuVim) Date: 2006-05-14 Time: 18:11:09
FCC PART 15 CLASS B
i
| |
wol—1 1 | | || —_—
|
DENIVAN
4T
030 50 100 200 500 1000
Freguency (MHz)
Frequency |Antenna Receiver Limit Margin Antenna Turntable
(MH2) Polarization QP Reading |(dBuV/m) (dB) Height Angle
(dBuV/m) (cm) )
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 435 * - -
150 Horizontal * 435 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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PCS 1900 connected: (test Mobile with 3DS09371AGAA of Astec power adaptor and headset.)
Horizontal:

80 Level (dBuvim) Date: 2006-05-14 Time: 18:14:23
FCC PART 15 CLASS B
-G
' |
4“ B v . - - | |, + - - - B - -
|
W’fﬂ
S| L
LS
0 30 a0 100 200 500 1000
Freguency (MHz)
Receiver Limit ) Antenna Turntable
Frequency |[Antenna ] Margin .
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB)
(dBuVv/m) (cm) )

30 Horizontal * 40 * - -

45 Horizontal * 40 * - -

88 Horizontal * 43.5 * - -

150 Horizontal * 435 * - -

216 Horizontal * 46 * - -

560 Horizontal * 46 * - -

960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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Vertical:
a0 Level (dBuVim) Date: 2006-05-14 Time: 18:16:01
FCC PART 15 CLASS B
-6
| |
40 ] |, B B Bl -
|
el
.\l\— M
_.-’\__‘f.f"f_’
o a0 50 100 200 500 1000
Freguency (MHz)
Receiver Limit ) Antenna Turntable
Frequency |Antenna ) Margin )
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB)
(dBuv/m) (cm) (")

30 Horizontal * 40 * - -

45 Horizontal * 40 * - -

88 Horizontal * 43.5 * - -

150 Horizontal * 435 * - -

216 Horizontal * 46 * - -

560 Horizontal * 46 * - -

960 Horizontal * 54 * - -

1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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PCS 1900 connected: (test Mobile with 3DS09371AAAA of Astec power adaptor and headset.)
Horizontal:

a0 Level (dBuWim) Date: 2006-05-14 Time: 18:26:39
FCC PART 15 CLASS B
Bl
' |
4“ . v . - - | |_ + - - - B - -
|
M [
Ww
0 30 a0 100 200 500 1000
Freguency (MHz)
Receiver Limit ) Antenna Turntable
Frequency |[Antenna ] Margin .
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB)
(dBuVv/m) (cm) )
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 43.5 * - -
150 Horizontal * 435 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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Vertical:
0 Level (dBuWim) Date: 2006-05-14 Time: 18:29:36
FCC PART 15 CLASS B
=i
' |
4“ v v v . - J |, N - - - v - -
|
A=t
0 30 50 100 200 500 1001
Erormaovirss: (AAHZ%
Receiver Limit ) Antenna Turntable
Frequency |Antenna ] Margin )
o QP Reading [(dBuV/m) Height Angle
(MHz) Polarization (dB) )
(dBuV/m) (cm) (")
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 43.5 * - -
150 Horizontal * 43.5 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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PCS 1900 connected: (test Mobile with 3DS09371AAAA of Leader power adaptor and headset.)

Horizontal:
0 Level (dBuv/m) Date: 2006-05-14 Time: 18:19:56

il

FCC PART 15 CLASS B

40 . v . . - |. . - - - . N -

1]

30 50 100 200 500 1000
Crrucan o SR =Y
Receiver Limit ) Antenna Turntable
Frequency |Antenna ) Margin )
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) R
(dBuV/m) (cm) )
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 43.5 * - -
150 Horizontal * 435 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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Vertical:
80 Level {dBuVim) Date: 2006-05-14 Time: 18:22:22
FCC PART 15 CLASS B
'ﬁ”#
|
0 | [ L1
I
Y
0 an 50 100 200 500 100C
Freguency (MHz)
Receiver Limit ) Antenna Turntable
Frequency |Antenna ] Margin )
o QP Reading [(dBuV/m) Height Angle
(MHz) Polarization (dB) )
(dBuV/m) (cm) (")
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 435 * - -
150 Horizontal * 43.5 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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PCS 1900 connected: (test Mobile with 3DS07848AAAA of Primax power adaptor and headset.)
Horizontal:

o Level {dBuvm) Date: 2006-05-14 Time: 18:26:30
FCC PART 15 CLASS B
=6t
I
410 | T
|
U 30 50 100 200 500 1000
Frequency (MHz)
Receiver Limit ) Antenna Turntable
Frequency |Antenna ) Margin )
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) .
(dBuv/m) (cm) )
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 435 * - -
150 Horizontal * 435 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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Vertical:
a0 Level (dBuv/im) Date: 2006-05-14 Time: 18:29:36
FCC PART 15 CLASS B
Siltlig
I
410 | T
|
U 30 50 100 200 500 1000
Frequency (MHz)
Receiver Limit ) Antenna Turntable
Frequency |Antenna ) Margin )
o QP Reading |(dBuV/m) Height Angle
(MHz) Polarization (dB) .
(dBuv/m) (cm) )
30 Horizontal * 40 * - -
45 Horizontal * 40 * - -
88 Horizontal * 435 * - -
150 Horizontal * 435 * - -
216 Horizontal * 46 * - -
560 Horizontal * 46 * - -
960 Horizontal * 54 * - -
1000 Horizontal * 54 *

1. All readings are Peak values.

2. “*” means the emission level is 6 dB below the relevant limit.
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GSM 850 connected: (test OT-E105a with 3DS10628AGAA of Tenpao power adaptor )
Horizontal:

Level CdBEE/m1]

8
7
(3
= H
' (o]
a
W
/\/‘—J\/\/\M/V/—
3 N ,/\/\’v >4
>< NS
__///\/\___\/\,\/\v\/j\/\‘/
|

=2 ><
u

o

30M 40M 50M 7 OM 100M 200M 300M 400M SOO0OM 1G

Frequency [H=]

< <MES R61019SGS10H__Fin QP
— MES R61019SGS10H_pre PK
— LM FCC 15 ClassB 3m Field Strength QP Limitc

Frequency Level Height Azimuth Polarisation
MHz dBuV/im cm  deg

33.935920 29.02 400.0 0.00 HORIZONTAL

76.653307 20.67 300.0 180.00 HORIZONTAL
82.484970 18.84 300.0 90.00 HORIZONTAL
175.791583 20.00 400.0 180.00 HORIZONTAL
341.022044 27.99 200.0 180.00 HORIZONTAL
584.008016 31.69 100.0 0.00 HORIZONTAL
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Vertical:
Level rdafsssm1
s
7
=3
= H
I L
Aa
]
L~~~
| " |
. \\//x >< ] >
a1
©S0om a0om soMm ZOM 100M ZooM 3I0O0OM 400M 600OM 1G

> >x<MES
— MES
— L 1M

Frequency [H=]

R61019SGS10V__FfFfin OP
R61019SGS10V_pre PK
FCC 15 ClassB 3m

Field Strength QP Limitc

Frequency Level Height Azimuth Polarisation

MHz dBuV/m cm

30.590925 33.54 200.0

deg

0.00 VERTICAL

78.597194 19.36 100.0 270.00 VERTICAL

121.362725 20.14 300.0
177.735471 22.64 200.0
358.517034 23.74 200.0
589.839679 32.83 300.0

90.00 VERTICAL
0.00 VERTICAL
90.00 VERTICAL
0.00 VERTICAL
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GSM 1900 connected: (test OT-E100a with 3DS10628 AGAA of Tenpao power adaptor )
Horizontal:

Level CdB{EE/m1]

8
7
(3
= H
[
a
3 N WW
VY
2 \ /L\ ﬁ«\ﬁww o
> AU Ja\
N~ | L4 AN
a |
o
30M 40M 50M 7 OM 100M 200M 300M 400M SOO0OM 1G
Frequency [H=]]
< <MES R61019SGS11H_Fin QP
— MES R61019SGS11H_ pre PK
— LM FCC 15 ClassB 3m Field Strength QP Limitc

Frequency Level Height Azimuth Polarisation
MHz dBuV/im cm  deg

34.153896 23.92 300.0 90.00 HORIZONTAL
220.501002 18.81 400.0 90.00 HORIZONTAL
341.022044 23.85 400.0 270.00 HORIZONTAL
424.609218 26.10 400.0 270.00 HORIZONTAL
449.879760 23.06 100.0 90.00 HORIZONTAL
906.693387 26.12 100.0 270.00 HORIZONTAL
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Vertical:

Report No.: SHEMO0604002801T
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8

Level CdBEE/m]

7

(S

|

x £

N

| e - A\ \\/\J\M\MX

> >x<MES
— MES
— L 1M

30M 40M SOM

7OM 100M 200M 300M 400M [SHelel V]

Frequency [H=]

R61019SGS11V__FFin OP
R61019SGS11V_pre PK
FCC 15 ClassB 3m Field Strength QP Limitc

1G

Frequency Level Height Azimuth Polarisation
MHz dBuVv/m

cm  deg

33.140183 31.86 300.0 270.00 VERTICAL

121.362725
160.240481
364.348697
603.446894
951.402806

13.72
12.47
13.91
21.45
26.55

200.0 0.00 VERTICAL
200.0 0.00 VERTICAL
400.0 180.00 VERTICAL
100.0 270.00 VERTICAL
300.0 180.00 VERTICAL
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6.2 Conducted Emissions, 150kHz to 30MHz
Test Requirement: CFR 47 part 15
Test Method: ANSI C63.4
Test Date: 24 April 2006 to 12 October 2006
Frequency Range: 150kHz to 30MHz
Class: N/A
Limit: 66 dBUV - 56 dBuVbetween 150kHz & 500kHz Quasi-peak

56 dBuV between 0.5MHz & 5MHz Quasi-peak
60 dBuV between 5MHz & 30MHz Quasi-peak

6.2.1 E.U.T. Operation

Operating Environment:

Temperature: 24.0°C  Humidity: 58% RH Atmospheric Pressure:

EUT Operation:  Test EUT is the in the allocated channel mode Charging, GSM850, PCS
1900 with headset.

6.2.2 Test Result and Partial Measurement Data
Pass
An initial pre-scan was performed in the Shielding room using the receiver in peak detection

mode. The EUT was measured for 2 orthogonal polarities and peak emissions from the EUT
were detected within 6dB of the class B limit line.
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GSM 850 connected: (test Mobile with 3DS09371AGAA of Leader power adaptor and headset.)

”
" 'w 'u‘
ikl \W I li :

Final Measurement Results

Frequency QP Level QP Lirmit QP Delta
hHz dBpw dBpv dB
319842 3875 26.00 16.25
457782 40,458 26.00 15.52
4585136 40,00 26.00 16.00
Frequency AN Level AN Lirmit AN Delta
hHz dBpv dBpv dB
058127 rTs 4500 3.2
103992 3838 45.00 752
1.53662 3735 45.00 3.45
170432 3772 45.00 3.23
1.74556 3833 45.00 762
345141 3740 45.00 3.60

451445

KT

46.00

8.28
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1/F, 7/F, 9/F, 10/F, the 3rd Building No. 889,
Yishan Road, Xuhui District, Shanghai, China

Telephone:
700----

Fax:
N Line:

Tino_Pan
30

a0

50 f----

10.0

QF Delta
dB
12.58
13,77

18.13

1433
14.10
16.59
13.47
17.72
472
403
3.61
3.28

3

.03

602

.

A0 Delta

dB

QP Limit

dBp
55.00
565.00
55.00
55.00
55.00
55.00
49,38
45.00
45.00
45.00
45.00
45.00
45.00
45.00

0
245 Dy

1

A0 Limit
dBp

QP Level
dBpv
45.20
37.85
4162
41.90
35.41
4253
38.28
4711
4128
41.92
40.39
4072
4052
4017
38,98

AN Level

dBpv

F--F-4-F-F4-F4--F

Final Measurement Results

Frequency

MHz
Frequency

033277
MHz

013
0.54104
355239
3731
4 02956
416035
435411
457752
033277
0.54104
058127
052449
083196
1053892
128854
174556

10
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GSM 850 connected: (test Mobile with 3DS09371AGAA of Astec power adaptor and headset.)

L Line:
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Final Measurement Results

QP Delta

d8

QP Limit
dBpv

QP Level

dBuv

Frequency

hiHz

5.19
9.9

T2

6287

D.1524

6567

2576
48.87

4835

015609
D41264

D.43285

37.539
57.20
2707
56.93
26.60
26.00

10.85

857
720
6.53

4873
2007

48.04

47.10

04398
044687
045503

7.96

D0.315786

A Delta
dB

AN Limit
dBpS

AN L evel

dBpn

Frequency

WHz

11.46
1213
10.70
11.24

2170
47.85
46.87

40.24

373
3617

025178

11.40
11.50

46.01
46.
46.00

MTT
2460

34.10

03997
045044
049961
0.54574
060
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Final Measurement Results

QP Deidta

dB

QP Limit
dBuv

QP Level

dBpv

Frequency

hHz

8999
6.30
10.39
10.08
8.10
6.13
T.43

7.4

6593

01512

3753
3713

21.03
46.74

041594

043631

2700
26.87
2667
25.47

26.00

46.52
48.77
30532

044332
045044

045134

45.04
48.59

04725
057205

A Delta
dB

AN Limit

dBpv

Al Level

dBv

Frequency

hHz

G.64
1147

10.72

G186

10.28

10.31

5163
S0.04
4773
46.80
46.00
46.00

41.55
33.87
36.08
35.84
35.72

3742

030725
040612
045405
050783
055857

025379
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GSM 850 connected: (test Mobile with 3DS09371AAAA of Astec power adaptor and headset.)

L Line:
80

SRl e Bl Sl e Tl mit' ittt B it Bt allii

LSSy Sy

70 [----

10.0

1.0

Final Measurement Results

QP Delta
dB

QP Limnit

dBpv

QP Level
dBpV

Frequency
hHz

17.289
12.52
13.50
17.58
18.32
17.20

17.13

B5.67

4328
6488

0.15609
017175

21.596

2050
47.03

G4.80

017332
017732
0.39338

54.61

a7.o9

7. 79

36T
40.55

040259

40.53

040937
041594

042941

17.67
1927

2753

7. 26

Irea

AN Delta
dB

A0/ Limit
dBpv

AN Lewvel

dBpV

Frequency
hHz

.11

.64

24.80

46.69

45.04

26.50

017332
01759

24.68

2202

43.92

0.35185
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N Line:

80

mmh

Final Measurement Results

Frequency QP Level QP Limit QP Delta
MHz dBu dBu dB

0.13 4526 65.00 17.74
0.15362 4772 65.30 18.08
0.16637 45,53 65.14 15.56
0.17039 o1.02 64,04 13.92
0.3997 3|7 57.86 19.29
041594 3842 57.33 19.11
042601 3591 5733 20.42
Frequency AN Leved AN Limit A\ Defta
MiHz dBuh dBut dB
0.34082 41.28 4513 7.90
051169 3049 45.00 15.51
053169 2566 45.00 20,34
035209 2507 45.00 20,93

1.19077 2581 46.00 2019
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GSM 850 connected: (test Mobile with 3DS09371AAAA of Leader power adaptor and headset.)

L Line:
an’ .
70
&0
A
4o 1, hr i ]
” -| |
ao [t J l I ‘|| ]
0 ll|‘|| ||r|||‘| } ' HHM'
h H"' \
Sl {11 R I O e i :
015 1.0 10,0 30.0
hMHz
Final Measurement Results
Frequency QP Level QP Limit QP Delta
MHz dBu dB S dB
036325 48 37 58685 10.28
054957 40.00 S56.00 16.00
DE8715 423 S56.00 13.69
073238 4068 56.00 15.32
D7e524 4237 56.00 13.73
081231 4172 5600 14.28
170432 40,07 56.00 15.93
214735 40,91 56.00 15.09
Frequency A Leve] A0 Lirmit AV Delta
MHz dBpn dBphS dB
036325 4824 4865 Y|
D&8715 4167 46.00 433
073238 4015 45.00 5.85
Da524 41.70 45.00 430
031231 4122 45.00 478
125908 3561 45.00 639
170432 40.07 45.00 5.593

22705 4021 4500 5.9
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N Line:
a0 0

70

\\l'

TN )

D015 1.0 100 300
MHz

Final hMeasurement Results

Frequency QP Lewel QP Limit QP Delta
hiHz dBph dBph dB
016374 4058 6527 2425
038615 4158 58.59 16.61
272724 35.35 S55.00 19.64
317303 35.55 56.00 19.41
358239 3447 55.00 21.53
4159366 2547 55.00 25.53
4802 31.85 S55.00 2414
455752 3BT 55.00 19.83
520623 39,71 &0.00 2029
Frequency AN Level A Limit AN Delta
hH=z dBph dBph dB
016374 31.95 5527 Z3.31
038615 40,60 48.59 7599
121955 3r.18 46500 8.82
219933 3427 45 00 11.73
288413 37.35 4500 2.81
272724 35.04 4500 10.96
317303 35.50 45 00 10010
355239 3258 45 00 13.42

4159366 24.04 4600 21.96
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Yishan Road, Xuhui District, Shanghai, China

1/F, 7/F, 9/F, 10/F, the 3rd Building No. 889,

Negative:

Telephone:
a0
70

Fax:

Tino_Pan
GSM 850 connected: (test Mobile with 3DS07848AAAA of Primax power adaptor and headset.)

10 |----
0

-10

20

30.0

MHz

Margin
(dB)

10.0

Limit
(dBuV)
56
53.44
46
46
50
50
50

AV
Level
(dBuV)

Receiver

Margin
(dB)

1.0

Limit
66
63.43
56
56
60
60
60

(dBuv)

Receiver
QP
Level
(dBuVv)

“*” means the emission level is 6dB lower than the relevant limit.

015
Frequency
(MHz)
0.15
0.24
0.543
5.00
10.00
22.00
30.00
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Positive:
a0

2 5 o o o

Oy Uy U U
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“*” means the emission level is 6dB lower than the relevant limit.
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PCS1900 connected: (test Mobile ith 3DS09371AGAA of Leader power adaptor and headset. )

Jo [

Final Measurement Results

Frequency QP Level QP Limit QP Delta
MHz dBuw dB dB
033277 47.71 5838 11.67
054104 4317 56.00 12.83
340594 4285 56.00 13.05
349141 42 50 55.00 13.41

4 19366 4265 5600 13.35

4 35411 4311 55.00 12.29
465136 42 05 56.00 13.04
Frequency AN Level AN Limit AN Delta
MHz dBuv dBu dB
033277 47.85 4935 1.43
054104 4244 45 DD 3.55
058127 43.06 4600 2.
103982 4175 4500 425
145325 41.38 4600 4 62
185156 40.85 4600 5.15

315842 40.83 46.00 5.07
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N Line:

80

70

&0

50

40

I}

wl\i’\“H\hH

D13 10.0 300

Final Measurement Results

Frequency QP Lewel QP Limit QP Delta
hHz dBphs dBuw dB
255345 365 56.00 21.35
345141 KT T 56.00 18.63
357588 33.51 56.00 2245
3781 3725 56.00 18.73

4 02386 3785 55.00 18.15
418038 2615 56.00 2885

4 35411 3711 55.00 18.89
451445 3485 56.00 21.05
Frequency AN Level A Limit AN Dielta
hHz dBpt dBpv dB
0.33277 4219 45 38 7.19
0.54104 3715 46.00 3.85
058127 38.56 45.00 7.44
1.039592 3753 45 00 8.47
128954 3703 46.00 3.57
1.74556 3Fr23 45 00 3.77
345141 33.52 46.00 12.48

4. 36411 325 46.00 14.71
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PCS 1900 connected: (test Mobile with 3DS09371AGAA of Astec power adaptor and headset.)

\ ' ' \ oo \ ' ' \ [ R \
\ ' ' \ [ A \ ' ' \ [ R \

TO F----mm e SEFSTS SIS, SIS S S S ST [ SIS SIS [STSISISIE, SIS MRS, SIS, SIut S S S S ST S S S
\ ' . j Y j . ' . LT .
\ ' ' \ oo \ ' ' \ T T \

_______________

i

Final Measurement Results

Frequency QP Level QP Limit QF Delta
MHz dBuv dBuv dB
D.17591 51.76 64.68 12.92
0.19202 21.65 63835 12.30
D.33104 c0.56 58.26 7.70
044332 44 OF 57.00 12.03
045405 44 78 56.80 12.02
D.45134 44 22 56.67 12.45
D4EETS 43 45 55.54 13.09
DATE28 4218 55.40 1422
Frequency AN Level AN Limit AN Delta
MHz dBuv dBuv dB
0.19202 3734 53.85 16.61
0.383104 37.40 43.26 10.86
057208 26.97 45.00 19.03
D7E214 2332 46.00 22138
D85265 13.51 45.00 32.49

1.532442 1.78 46.00 44 23
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N Line:

80 T

MHz
Final Measurement Results

Frequency QP Level QP Limit QP Dedta
MHz dBuv dBus dB
041264 51.04 5759 6.55
045044 2011 5687 6. 76
045785 SD.66 5873 6.07
051575 4523 55.00 8T
055413 48.91 56.00 7.09
Frequency AN Leved AN Limit A\ Delta
MHz dBuv dBuf dB
025175 41,12 31.70 10.58
030242 3835 5018 11.83
040289 3708 4779 10,71
045044 3516 4587 11.71
049961 3308 4501 1253
054974 3216 45.00 13.84

06001 .M 45.00 14.55
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PCS 1900 connected: (test Mobile with 3DS09371AAAA of Astec power adaptor and headset.)
L Line:

80 7

Final Measurement Results

Frequency QP Level QP Limit QP Delta
MMH=z dBp dBpv dB
041927 4012 57458 17.34
042601 4385 57.33 13.47
0.43631 44591 5713 12.22
044857 4547 5653 11.458
045765 4581 5873 10.12
048503 4233 5560 1427
063959 34.40 56.00 21.60
071508 B0 5600 17.90
Frequency AN Lewvel AN Limit AN Delta
MMHz dBpv dBuv dB
016637 44 44 5514 10.70
027454 44 53 S0.57 5.04
033277 42 35 4538 7.02
044332 74T 47.00 553

045961 3507 46.01 10.94
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80 T

70

10 |---

o

D15 1.0 10,0 300

Final Messurement Results

Frequency QP Level QP Limit QP Delta
MHz dBuv dBuy dB
017313 5600 64.81 a.81
07732 5260 84.61 12.01
023065 5325 6243 9138
035751 3867 5879 2012
042941 4055 57.26 16.71
045765 4201 5673 14.72
065049 3544 26.00 20.56
Frequency AV Level AN Lirmit A\ Delta
MHz dBuv dBuy dB
0877 3959 55.07 15.08
02252 3709 5262 15.53
028149 33038 5077 17 .69
034082 30,02 45918 19.16
039653 2893 4753 21.00

045405 2336 45.80 I3.44
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PCS 1900 connected: (test Mobile with 3DS09371AAAA of Leader power adaptor and headset.)
L Line:
a0 i

70

&0

_____________________________

W' ”!w ___________ -
| "”“wni,/.'“”lf ;
HHI | ”

_____________________

10 100 0.0
MHz

Final Measurement Results
Frequency QP Level QP Limit QP Deita
MHz dBpw dByv dB
036615 47.53 o850 11.06
064987 J562 56,00 16.38
DE87T15 41.62 26.00 14,238
DFe824 41.70 56,00 14.230
021231 41.19 56,00 14.81
166407 3535 6,00 16.61
170432 3979 26.00 16.21
454149 3865 56,00 17.35
Frequency AN Level AN Limit Ay Delta
MHz dBp dBph dB
036615 47.35 43.55 1.24
DE&3715 40.90 45.00 2.10
073238 3535 45.00 665
DFe824 40.53 45.00 .02
021231 4051 45.00 .49
165407 3513 45.00 6.87
1 70432 395,85 45.00 6.15

174356 3565 45.00 7.9
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20
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70

60

40

10

i
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Final Measurement Results

Frequency
MH=z

016637
017732
020504

21469

Frequency
MHz

1.14426

QP Level
dBuv

38.56
18.55
40162
MZx3

AV Level
dByv

2067

QP Limit
dBpv
65,14
5461

6349
63.02

AV Limit
dByv

45.00

QP Delta
dB

25.58
46.06
X287
4279

A\ Delta
dB

16.33
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PCS 1900 connected: (test Mobile with 3DS07848AAAA of Primax power adaptor and headset.)

Negative:
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“*” means the emission level is 6dB lower than the relevant limit.
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“*” means the emission level is 6dB lower than the relevant limit.



SGS-CSTC Standards
Technical Services Co., Ltd.

1/F, 7/F, 9/F, 10/F, the 3rd Building No. 889,
Yishan Road, Xuhui District, Shanghai, China

Telephone: ~ +86 (0) 21 6495 1616 Report No.: SHEMO0604002801T
Fax: +86 (0) 21 5450 0954 Page 54 of 60
Tino_Pan@sgs.com

GSM 850 dedicated, charging with adaptor (Tenpao: 3DS10628 AGAA ) and earphone.
L Line:

S5022BQP —— 55022BAV

-10 o e
20 ; :
015 1.0 10.0 300
MHz
N Line:
dBpv 55022BQP —————  55022BAV
a0

015 ik 1
MHz
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PCS 1900 dedicated, charging with adaptor and earphone:
L Line:

20 T
015 1.0 100 300
MHz
N Line:
dBpv 55022B0P R ——————— T
20

D15 !
MHz
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7 Photographs

7.1 Radiated Emission Test Setup
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7.2 Conducted Emission Test Setup

7.3 EUT Constructional Details
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Adapter: 3DS10628AGAA(Tenpao
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Adapter: 3DS10628AHAA(Tenpao
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THE END OF REPORT



